

Round Results Report



Asbestos in Materials Individual Results : Round 050T Aims Round : TEM (Live)

For Laboratory Number : 1640 CRB Analyse Service GmbH

Report Issued 09/07/2012

Report No. 050T/252/3714

Sample	Your Result	Assigned Result
1	Crocidolite ,	Crocidolite ,

Health & Safety Laboratory
Delia Lomas-Fletcher
AIMS PT Manager
Fibres Team : Analytical Sciences Unit



Health & Safety Laboratory
Harpur Hill, Buxton, Derbyshire, SK17 9JN - UK